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Ten a rI s - - Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page/Pagina: |  (52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA 12040727 1/6
Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 112725 177995/02

{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA {CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: : Steel Grade / Grado de acero: Ends / Extremos:

AP! SPEC 5L,0CTOBER 1, 2007 ’ B/X42-1245/1.230 PSL1 NORMAL BEVEL

) . BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 64 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INCH 040 19.69/7/21.33 FT 1340.584 FT 10238.276 LB 7.58 LBIFT )

88.9 X 5.5 MM=:: 2 6.00/ 6.50 MTS 408.610 MTS 4644.000 KG N

Specimen condition- Specimen dimensions “Y.S:- Y.SJU.T.S} Elongation / Alargamiento |
.. Gondicién de la probeta Dimensiones de la probeta Eul 0.50 % ] - ] 4
[ ts-] Sc [Type| On Size Area Regq. Max. Lo Min.
' Tipo Tamanfo Seccién -
= | mm mm2 in . %
04160 B | AM Ss L 19.16 X 06.00 116,01 0,71 2 22.1
AM: As manufactured / Seglin proceso de fabricacion Ori: Orientation / Qrientacion : T Sce: Specimen condition / Condicion de fa probeta
B: Body / Cuerpo . Max: Maximum / Maximo Req. Max: Required maximum / Maximo requerido Ss: §tgp specimen / Muestra rectangular
L Longltudmal / Longxtudmal Mm M:mmum I Mxmmo 'Req: Requ:red / Requerido ) ) U.T.S: Ultimate tensile strength /. Resistentia
Lo: Initial length / Longitud inicial ‘ Room temperature 1 Temperatura am nente : Y.S: Yield strength / Flugnci

"HeatN® '] Sample N° [P Max

Colada N° | Muestra N° Min
04160 £:-00001 H

04160 | . 17645 P

{Este oertrﬁcado se emite mediante sistema computanzado yes vahdado con firma electronica.  El certificado original posee impreso el ogi
‘ Tenans color verde. En caso de que el poseedor.del cemﬁ@do entregue una copia, debera garan’azar la conformidad con el original hacié:
_ responsable por cualquier uso ilegal o indebido! Cualqu«eralteraqon y/o falsificacion estar&st

‘ Thxs cenrﬁcate is |ssued by a computenzed system -and |t is’ vahd wrth electronic signature. On the ongmal cemﬁwte 1he trade-mark green colore
sf'Tenaris" is smmped In case the owner of the ongmal certifi cate would release a copy of ifphe. must atte: 'OOﬂfOFme to the ongmal one takin
upon h(mself the responsibility for any unlawful or: not allowed use. Any alteration and/or: falsﬂ’ cation’ ’w subjected to the law. :




L] Tubos de Acero de México, S.A.
Tena rls Carret. México Veracruz Km 433.7 SN
Deifino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number /Namero: Page / P4gina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040727 1 2/6
| Date/ Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: - [Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 112725 177995/02
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: - . Steel Grade / Grado de acero: Ends / Extremos:
AP! SPEC 5L,0CTOBER 1, 2007 BIX42-1245/1.290 PSL1 - NORMAL BEVEL
: ) : . : BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 64 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INC » 040 19.69721.33 FT 1340.584 FT 10238.276 LB 7.58 LBIFT.:..
6.00/ 6.50 MTS "1408.610 MTS 4644.000 KG 11.31KGM:

Heat N° ] Samy
Colada N°
04160

P 18 ] 80 | 32 9 06 1] 1.5 6 30 0

€0l 1: SUMA No+V
“[Col. 27 SUMA Mo+CreNi+Cu+V

w» P: Product / Producto

 Col3 SUMANGHAT]

Required values |- ‘Individuals/ Individuales
: i+ Valores requeridos JiaMinr = L Max:22.0 | var—
Heat N% - Sample N° Specimen condition
Colada N° | Muestra N° Ls Sc
1 04160 17645 B AN
_ 04160' | 1ress B |' AM ‘
1AM:As manufactured/Segun proceso defabncacwn - :  o Ls Locatnon ofsample : cion de la muestra - " MW Middle wall / Centro Var: Variation / Variacion
{Avg: Average/Promedxo g Max Max:mum/MaXImo . Quiad: Quadrant / Cuadrante !

Este oemﬁcado se emite mediante sistema computanzadc 'y esval o« con firma electrénica. _El certificado original posee impreso el logo:
,‘ Tenans color verde. En caso de que el poseedor del cemﬁcado emregue una copia, debera garannzar ta conformidad con el original haciéndos

responsable por cua[qmer uso ilegal 0 mdebldo Cualquxer aiteracion’ ylo falsificacion estard’ su;eta afa ley

LEThiS cemf cate is:issued:by a computenzed system and T is valid wnh electronic signature. On the: ongmal cemﬁcate the trade-mark green oolored
' Tenaris'is stamped:- in case the owner of the ongmal cemﬁwte would release a copy of it he. must) attest s oonformﬂy to the original one taking ©
upon himself the responsibility for any Uniawful: or not allowed use. Any alteration andlorfals:ﬁwﬂon willbe sub;ected !o ‘the law.
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

12040727

Page / Pagina:

3/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: June 20,‘ 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order ltem / Orden Cliente - ltem:
N/A

Customer’s Reference / Ref. del Cliente:

12725

Manufacturer’s Works Order N° / Confirmacion de Venta:
177995/02

JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.230 PSL1 NORMAL BEVEL

. BISELADO NORMAL
[Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 64 Pcs/Pz Nominal Weight / Peso Nominal:
|3:500 X 0.216 INCH 040 19.69/21.33 FT 1340.584 FT 10238.276 LB o= 7.58 LBIFT
6.00/6.50 MTS . 408.610 MTS 4644.000 KG 1131 KG/M

Min: Minimum / Minimo-

Result
Resuitado

Good / Bueno

- Pressure / Presion

Uit/ Unidad. ~

Seconds /Segundos

“Results / Resultado :

ipsii

":Satisfactory / Satisfactorio

This cemﬁcate is 1ssued by a computenzed system and itis vahd wrth electronic signature. On th 2 original certificate the trade-mark green: colored i
. “Tenans is stamped. 1 case the owner of the ongmal oemﬁcate would release a copy of it he. must attest its conformity to the ongmal on akmg

upon himself the responsibility for any unlawful ornot allowed use. Any alteration and/or; faisnﬁmtlon will be sub;ected to the law.

Este‘certificado se emite mediante sistema comy autariz
: Tenans color verde. En caso de que el poseedo
responsable por cualquier uso ilegal o mdeb1do

dado con firma e!ectronnca EI certificado original posee impreso el loge
tregue una cop:a deberé g ¢

ar 1a conformidad con el original hacién:
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*

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040727 4/6
) Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12725 177995/02
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/1.290 PSL1 ' NORMAL BEVEL
] . . BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 64 Pcs/Pz ‘|Nominal Weight / Peso Nominal:
~. |3-500 X 0.216 INCH 040 19.69721.33 F1 1340.584 FT 10238.276 LB 17.58 LBIFT
- ;1889 X’5.5 MM ' ) 408.610 MTS 4644.000 KG [11.31 KG/Mm

K Heat‘treatment I Tratamiento térmico: Pipe / Tubo

Supplementary lnformatxon
lnformactons plementana
————

5 ik Manufactired by TenarisTamsa
! iy Steel making process
|Electnc Arc Fumace—LadIe Fumaoe—Contmuous Castmg Machlne.
“{Fully Killed:Steel - -
|Material free from Mercury contammat:on
- INot repaired by welding
: Non destrucuve test. Satisfactory
inspection method :
o |- EMI-FLVI- MPl= : .
| API SPEC 5L,0CTOBER 1, 2007, FE 20090101IASTM A1 06 11 :
ASTM AS3,10/ASME SA106,2010, o L
: MATERIAL ACCORDING TO NACE MR0175-2003

de Colada Continua.

; f’Tenaris" is stamped. /In case the owner, of the ongmal eemﬁcate would release a copy of it h
upon himself the resp 1sibility for any:unlawfuiior:not allowed use. Any alteration and/or falsificatio

r’ms certificate isissued:by a computenz =d system and itisivalid with electronic signature. On the original.certificate the: trade-mark green oolored

responsable por cualqu:er uso ilegal © indebido: Cualquler alteraué io' fals:ﬁcaclén estard su;eta al ;
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7 (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040727 5/6
Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12725 177995/02
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: JSurface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA 1BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL
. . . BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 64 Pcs/Pz . Nominal Weight / Pesc Nominal:
3.500 X 0.216 INCH 040 19,69 121 33 FT 1340.584 FT 10238.276 LB |7.58 LBIFT
88.9 X 5.5 MM . 408.610 MTS ) 5 11.31 KG/M

Supplementary Information
Informacion Suplementaria
[Tamsa Ref. 255423

: lTamsa Ref: 255423

Heat N° Quantity Length
Colada N° Cantidad Longitud
(Pieces) (ft) (m)
04160 64 1.340. 58 408,61 .
Average length per pipe Nommal welght per plpe
lZongitud promedio por tubo -Peso nommal portubo

»_ ® @)
[ 20947, | 6985

Este'certificado se emite mediante sistema computa
: ans color verde. En caso de que el poseedordel cemﬁcado
responsable por cualquier uso ilegal o indebido: Cualquler alteraci

{This certificate i issue d by a computenzed syslem and (t is valld wnh electronic signature. On the origi rificate the trade-mark greern; colored
"Tenaris” is stamped. In case the owner of the original« certificate would release a copy of xt he must attest opnformtty to the original one 12l
" Jupon himself the responsibility for any unlawful or: not aﬂcwed use. Any alteration and/or; falsmmtvon wilibe: subj

lidado' con firma electrénica. .- El certificado original posee impreso el log
tizar la conformidad con el original haciéndt

o falsificacion esta




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pégina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040727 6/6

Date / Dia: June 20, 2012

AP1 SPEC 5L,0CTOBER 1, 2007

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12725 177995/02

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

BIX42-1.245/L.230 PSL1

NORMAL BEVEL
BISELADO NORMAL

{Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 64 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INCH 040 19.69/2133 FT 1340.584 FT 10238.276 LB 7.58 LBIFT
88.9 X 5.5 MM 6.00/6.50 MTS 408.610 MTS "4 {11.31 KG/IM

purchaser order requirements. This certificate is not a declaration of

This is to certify that the product described here has beeh-manufactured, sampled, tested, and inspected in accordance with

Por el presente-certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e lnspecélonédc de
origin nor may it be used as a declaration of origin. acuerdo a los requxsxtos -de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracron de ongen

“CUSTOMER . THIRD PARTY

INSPECTION COMPANY e
COMPARNIA DE INSPECCION

NO APLICA
Employee Name: N/A

i "’l"eresa M. Castella Abraham

Tenaris'is:stamped:” In case the ownerof the onglnal cemf icate would release a copy of, lt,

rms ceruﬁcate IS lssued by a oomputenzed system anditis valld with electronic

signature. On the ongmal |ﬁcate 1he trade-mark green oolor

subjectéd 10-the law.

upon: hsmself the' responsmlllty for any unlawful o not allowed use. Any alteration andlorfalsrﬁwnon willibe




